
. I .  NAME OF THE MEDICINAL PRODUCT

Oxaliplatin "Ebewe", smg/ml, pdwder for
solution for infusion, 50mg / 100m9

2, OUALITATIVE AND QUANTITATIVE COMPOSITION
One vial with lyophil ised powder contains 50mg or 100m9 oxaliplatin.
One ml of reconsti ' tuted solution contains 5mg oxaliplatin as aclive ingredient.
For excipients, see 6.1.

3. PHARMACEUTICAL FORM
White to o{f-white cake or powder for solution for intusion \

4 .  CLINICALPARTICULARS
4,1, Therapeutic indications

Oxaliplatin in combination with 5-fluorouracil (5-FU) and folinic acid (FA) is indicated for:
. Adjuvanl treatment ot stage ll l  (Duke's C) colon cancer afler complete resection of primary tumor
. Treatment ol metastatic colorectal cancer.

4.2. Posology and method of administration

Posoloqy

FOR ADULTS ONLY

The recommended dose for oxaliplatin in adjuvant setting is 85mg/m, intravenously repeated every two weelb for 12 cycles (6

months).
The recommended dose for oxaliplatin in treatment of metastatic colorectal cancer is 85mg/m' intravenousl\ repeated every

2 weeks.
Dosage given should be adjusted according to tolerabil ity (see 4.4 "Special warnings and precautions for use")

Oxaliplatin should always be administered betorefluoropyrimidines.
Oxaliplatin is administered as a 2- to 6-hour intravenous infusion in 250 to 500m1 of 5olo glucose solution

Oxaliplatin was mainly used in combination with continuous infusion s-fluorouracil based regimens. For tb two-weekly
lreatmenl schedule 5-fluorouracil regimens combining bolus and continuous infusion were used.

- Soecial Populations

- Renal impairmenl:

Oxaliolatin has not been studied in patients with severe renal rmpairment (See 4.3 " Contra-indications )
In patients with at tbe normally rmmm€nded do*-(s 4ll'Speoial

mildrenaldysfunction. F'-

- Hepatic insufficiencY:

Oxaliplatin has not sufficiently been sludied in patienls with severe hepatic impairment. No increase in oxaliplatin acutdsxicit ies

was observed in the subset ot patients with abnormal l iver function tests at baseline. No specil ic dose adjustment fotpatients

with abnormal l iver function tests was performed during clinical development

- Elderly patients:

No increase in severe toxicit ies was observed when oxaliplatin was used as a single agent or in combination with 5-tluoouracil

in patients over the age ot 65. In consequence no specific dose adaptation is required for elderly patients.

Method of administration
Oxaliplatin is administered by intravenous infusion

The administration of oxaliplatin does not require hyperhydration
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central venous l ine or peripheral vein over 2 to 6 hours. Oxaliplatin inJusion should always precede that of s-fluorouracil.

ln the event of extravasation. administration must be discontinued immediately
lnstructions for use:
Oxaliplatin must be reconstituted and further diluted betore use. Only the recommended diluents should be used to reconstiute

and then dilute the freeze-dried product. (See section 6.6 "lnstructions lor use / handling and disposal")

4.3. Contraindications
Oxaliplatin is contra-indicaled in patients who
. have a known history of hypersensitivityto oxaliplatin
. arebreastfeeding.
.  havemye losuppress ionpr io r tos ta r t ing i i rs tcourse ,asev idencedbybase l ineneut roph i l s
. < 2 x 10s/l and/or platelet count of < 100 x 10s/1.
.  haveaper iphera lsens i t i veneuropathywi th tunc t iona i impa i rmentpr lo r to f i rs icourse
. have a severeiy rmpaired renal lurction (ct@tinine clearance iess than 3oml/min).

4.4. Special warnings and special precautions for use
Oxaliplatin should only be used in specialised departments of oncology and should be administered unds the supervision ol

an experienced oncologist.

For use in pregnant women see seclion 4.6.

Due to l imited information on safety in patients with moderately impaired renal tunction, administration should only be

considered after suitable appraisal of the benefit/r isk for the patient.

In this situation, renal function should be closely monitored and dose adjusted according to toxicity.

patients with a history of allergic reaction to platinum compounds should be monitored for allergic symptoms. ln case of

an anaphylactic-l ike reaction to oxaliplatin, the infusion should be immediately discontinued and appropriate symptomatic

lreatment init iated. Oxaliplatin rechallenge is contra-indicated.

In case oJ oxaliplatin extravasation, the infusion must be stopped immediately and usual local symptomatic lreatment

init iated.
Neurological toxicity of oxaliplatin should be carefully monitored, especially if co-administered with other medications with

specific neurological toxicity. A neurological examination should be performed before each administration and periodically

thereafter.
For patients who develop acute laryngopharyngeal dysaesthesia (see 4.8 "Undesirable effects"), during or within the hours

following the 2-hour infusion, the next oxaliplatin infusion should be administer€d over 6 hours.

lf neurological symptoms (paraesthesia, dysaesthesia) occur, the following recommended oxaliplatin dosage adjustment

should be based on the duration and severity of these symptoms:
- lf symptoms last longer than seven days and are troublesome, the subsequenl oxaliplatin dose should be reduced from 85

to 65mg/m'(metastatic setting) or 75mg/m'� (adjuvant setting).
- lf paraJsthesia without functtnal impairment persists unti l the next cycle, the subsequent oxaliplatin dose should be

reduced from 85 to 65mg/m'(metastatic setting) or 75mglm'�(adjuvant setting).
- lf paraesthesia with functional impairment persists unti l the next cycle, oxaliplatin should be discontinued
- lf these symptoms improve following discontinuation o{ oxaliplatin therapy, resumption of therapy may be considered.
patients should be informed oi the possibility of persisteni symptoms of peripieral sensory neuropathy aftef'the end of the

treatment. Locaiised moderate paraesthesias or paraesthesias that may interfere with functional activit ies can persist after up

to 3 years following treatment cessation in the adjuvant setting.
Gastrointestinal toxicily, which manifesls as nausea and vomiting, warrants prophylactic and/or therapeutic anti-emetic therapy

(see 4.8. "Undesirable e{fects").
behydration, paralytic i leus, intestinal obslruction, hypokalemia, metabolic acidosis and renal impairment may be caused by

severe diarrhoea/emesis particularly when combining oxaliplatin with 5-fluorouracil. In single cases pancreatit is is reported'

lf haematotogical toxicity occurs (neutrophils < 1.5 x 1 O,/l or platelets < 50 x 1o'�/ l), administration of the next course of therapy

should be postponed unti l haemotological values return to acceptable levels. A full blood count with whi'te cell differential

should be pertormed prior to start of therapy and before each subsequent course'
patients must be adequately informed of the risk of diarrhoea/emesis, mucositis/stomatit is and neutropenia after oxaliplatin

and 5-fluorouracil administration so that they can urgently contact their trealing physician for appropriate management.

It mucositis/stomatit is occurs with or wilhout neutropenia, the next treatment should be delayed unti l recovery from mucositis/

stomatit is to grade 1 or less and/or unti l the neutrophil count is 1.5 x 1o'�/ l

For oxaliplatin combined with s-fluorouracil (with or without folinic acid), the usual dose adjustments for s-fluorouracil
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4,5. Interaotions with other medicaments and other forms of inleraction

In patients who n"u" r"""iu"o "l injte oose oi 85mg/m: ot oxaliplatin, immediately before administration of s-fluorouracil '  no

change in the level of exposure to 5-fluorouracil has been observed

In vitro, no signil icant displacement of oxaliplatin binding to plasma proteins has been observed with the following agents:

erythromycin, salicylates, graniseiron, paclitaxgl-an-d'sqdju'Ilvalp'roarc' -:-- -

t t 
i ;"aT:T:r"J,: ' fft;J:i:r," inrormarion on safery or use in presnanr women. Based on pre-clinical f indinss, oxaliplatin is

l ikely to be lethal and/or t"iutog"ni" to the human foetus at'the"recommended therapeutic dose' and is consequently not

recommended duflng pregnancy and should only be consroered atter suitably appraising the patient ot the risk to the foetus

and with the Patient's consent'

Excre t ion inbreas tmi lkhmnotbeenstud ied .Breas t - feed ing iscont ra - ind ica teddur ingoxaI ip la t in therapy .

4.7. Effecis on abil ity to drive and use machines

No data available

"t ' 
Yl*"j:??r':a""tJif l"ou"r"" "u"nr" or oxatiptatin in combination with 5-fruorouracit/rotinic acid (5-FU/FA) were sastrointestinal

(diarrhea, n"r""", uo*,,,ni i"J *r"""i i i l i in""ratotogicat (neutropenia, thrombocytopenia) and neurological (acute and dose

cumulative perapherat sensory neurophathy). overall, these aJverse events were more frequent and severe with oxaliplatin and

5-FU/FA combination than with 5-FU/FA alone'

The frequencies ,"po."o'in'rn" uu|e below are derived from c|inical tria|S in the metastatic and adjuvant settings (having

included 416 and 1108 patients respectively in the oxaliplatin +

5-FU/FA treatment arms) and trom post marketing experience ..
F requenc ies in th is tabreareoer ine iJ " ing in" t  rJ * ing"onvenr ion ;verycommon(> '1110)common(>1/100 '<1 /10) 'uncommon

ir l l- iooo.. f ltoot, rare (> 1/10000, = tZtoool, very rare (< 1/10000) including isolated report

ffi;fu ysprea,crackles or radiological pulmonary

investigations exclude an interstitial lung disease (see
in{i ltrates, oxaliplatin should be discontinued unti l further pulmonary

section 4.8 " Undesirable effects ")

Further details are givan after the table

Table 1; Adverse effects bV syster crgan class

H aem ato I o o ic al toxic itv

Table 2; Incidence by patient (%), by grade

Rare

s*b 
llnimtion site reaction+

\utonomic neilous
rvstrm disorders

F  I  u s h i n g

Body as a whole
- general disorders *

Fever+++, {atigue allergY/
alleraic reaction++, asthenia,
painiweight increase (adiuvant
setting)

Chest Pain. weight decrease
(metastatic setting)

lmmunoallergic
thrombocYloPenra,
haemolytic anemia

Central and
peripheral nsrvous
evefam. l i sorders  r

Peripheral sensorY
neuroPathY, headache
sFnsorv disturbance

Dizziness, Neurit is motoi
lvlen ing rs m

Dysarthria

Gastrointestinal
system disorders *

Diarrhea, nausea, vomiting'
stomatit is / mucositis'
abdominal Pain, constipation,

Dyspeps ia ,
gastroesoPhageal rellux.
n rccu  p

lleus, intestinal
obstruction

lolit is including
llostridium diff ici le
liarrhea

Metabolic and
nrtri i ional disorders

Dehydration
Vletabol ic

acidosis

Vlusculo-skeletal
ivstem disorders

Back  pa in
Arthralgia
skaletrl oain

Platelets, bleeding
and clotting
disorders

:p is tax is

Haemorrhage
nos, haematuria,
thrombophlebil is deeP,
embol ism Pu lmonary '
L ^^-i,rh;i6 

_#ffi"-

Pcvchiatr ic disorders

iesistance
Techanism disorders

lntection

RespiratorY system
disorders

Dyspnoea, cougnlng
lhinit is, uPPer resplrarory
ract infection

lisease, Pulmonary

Skin and aPPendage
disorders

land foot sYndrome)'

Skin disorder, alopecia lrash erythematous rasn'

lsweating increased' nall

Special senses, other
.l is6rders

Taste Perversion
)totoxicitY Deafness

Urinary sYsiem J y s u r r a ,  m l c r u r l r l o r l ,
'redilencv abnOfmal

y'ision disorders
Conjunctivit is, visron
abnormal

/isual acuity, visual
ield disturbances,

LaboratorY
Abnormalit ies

Hematological * 
I

Anemia, neutropenia, I
thrombocytopenra lHematological 

*

leukopenia, lymphopenla I Febrile neutropenia /
Chemistry lneutropenic sepsis (i.e.
Alkaline phosphatase 

lneutropenia grade 3,4 and
increase,b i l i rub in increase. ,  ldo"u- " " , "o in .ec t ionsJ
g lycemiaabnorqa l i t res  LuH 

lChemis t ry
Increase.hypokalaemla. lCreatinineincrease
hepauc enzymes (SGPT/ I
ALAT, SGoT/ASAT) increase, I
h'triAAmi, ebnormalit ies 1 -

+ Extravasation may result in local pain and inflammation which,mav be severe and lead to complicatlons'

oxaliplatin is infused through " p"tiplltufl"in (see 4 4 "special Warnings and Precautions for Use")

++ Common allergic reactions such as skin rash (particularlv urticaria)' co"LY1"^']]1^l^111";-.^hwr,.ri. 
qh.

;#il[:l#iffi;;;il*,;"]uo-ing uion"i-'*p*m, ansioeodema, hypotension and anaphvlactic shock

+++ Very common fever,  ei ther Jrom inlect ion (With or without febr i |e neutropenia) or iso|ated fever from

m e c h a n l s m .

. See detai led sect ion below
'- See sect ion 4.4 "Special  warning and precaut ion for use"

especiallY when

Dioestive toxicttv

Table 3: tncidence by patient (o/o), by grade

immunological



Oxaliplatin and 5-FU/FA r#li^ S.fiin6 lq

i r 3

!ausea 69,9 J 73.7 4 . 4

60.8 ) 2 56.3 3 3 2 .5

/omitino 49.0 6 7.2 ) . 5

Mucositis / Stomatit is 39 .9 4 1 2 8 t l

Tabt€ 3: lrcitsE by patist (%), by grade

Prophylaxis and/or treatment with potent antiemeiic agents is indicated'

Dehydra't ion' para|ytic i|eus. intest]na| obstruction, hypoka|emia, metabolic acidosis and rena| impairment may be caUSed by

severe  d ia r rhoea/emes is  par t i cu la r ly  when combin ing  oxa l ip la t in  w i th  5 -J luorourac i l  (see  4  4 '  Spec ia l  warn ings  and precaut ions

for  use  - ) .  In  s ing le  cases  pa lc rea l  t rs  s  repo ' ted '

Nervous system:
The dose limiting toxicity of oxaliplatin is neurological. It involves a sensory peripheral neuropathy characierised by dysaesthesia

and/or paraesthesia oi the extremtties with or without cramps. often trlgjered by the cold. These symptoms occur in up 10 95%

of patients treated. The dulation of these symptoms, which Usually regress between courses oi treatment. increases with the

number of treatment cycles.
The onset of pain and/or a functional disorder are indications, depending on the duration ot the symptoms, for dose adjustment'

or even treatment discontinuation (see 4.4 "special warnings and precautions for use")'

This lunc.tional disorder inctudes diff iculties in executing delicate movemenls and is a possible consequence of sensory

impairment. The risk ot occurrence ot persistent symptoms for a cumulative dose of 850mg/m'� (1 o cycles) is approximately 1 0o/o

^nd 2oo/o lor  ̂  tumulative dose of 1o2omg/m'� (12 cycles)

In themajor i t yo f thecases . theneuro |og ica |s ignSandSymptomsimprove.or to ta l l y recovetWh:n .uT lT . " . i sd iScont ]nued. ln
t h e a d j u v a n t s e t t n c o l c c o ' c a n c e r 6 - o n t u s 3 ' : e ' : ' : ? i - e ' : c : s s a : t ' ' - 1 ' t ' : : : : ' : _ : l ' " ' . ! : j ^ ; : : - : ' ' : : : i - p i o
3,ss oi ioilo* up. amli 3;: or oa:renis preflied qthswith peEisting lGlised paraesthesias of moderate intensity (2 3%)

or with Daraesthesias that may inttrfere with futrctional activities (0 5%)'

Acute neurosensory manifestations (see s.3.,,preclinical safety data") have been reported. They start within hours of

administration and oft"n o""u, on ""posure to cold, They may pment as transient paraesthesia, dysaesthgsia and hypoesthesia

oi as an aiute svnarome ar-pn"tnioL;tng6"l-ovs"""tLmia. This acute syndrome of pharyngolaryngeal dysaesthesra w th

an incidence estimated between lolo and zyo. iS characterised by s!blective sensat ons of dvsphagra or d'lspnoea ""rirc!l

a n y o b j e c , t i v e e v i d e n c e o f r e s p i r a t o r y d i s t r e s s ( n o c y a n o s l s o r h y p o x l a } o r o l a r y n c o s o a s r o r o r o n c h o s p a s m \ n o S t r | d o r o r
w h e e z i n g ) ; j a w s p a s m . a b n o r m a l t o n g u e s e n s a t i o n . d y s a r t h r i a a n d a f e e i | n g o ' . : e s l p r e s s u . e h a v e a | s o b e e n o b s e r v e d .
Although antihistamines ano oronchodllators have been adminislered in such €ss. the symptoms are rapidly reversible even

in lhe absence of treatment. Prolongation of the infusion helps lo reduce tne rncrdence of this syndrome (see 4 4 "Special

warnings and precautions for use ).

other neurologicai symptoms such as dysarihria. loss of deep tendon reflex and Lhermitte's sign were reported during treatmenl

with oxaliplatin. lsolated cases of optic neurit is have been reported

Allergic reactions:

4.9. Overdosage
There isnoknownant ido te tooxa l ip la t in . Incasesofoverdose,exacerbat ionofadverseeventscanbeexpected  

Mon i to r ingo l

haematological parameters should be init iated and symptomatic treatment given'

5, PHARMACOLOGICALPROPERTIES

Therapeutic classification: ATC-Code: L01XAo3

platinum comPounds)

CYTOSTATIC AGENT (L: antineoplastic and immunomodulating agents-

I
5.1 Pharmaoodynamic properties ^r.rin,,m .t^m

o x a | i p | a t i n i S a n a n t i n e o p | a s t i c d r u g b e | o n g i n g t o a n e w c l a s s o f p | a t i n u m - b a s e d c o m p o u n d s i n W h i c h t h e p | a t i n u m a t o m | S
comDlexed with 1,2-diaminocyclohexane ("DAcH ') and an oxatate group

Oxa l  D la i ' i s  a  s  no le  enant iomer ,  the  C is - loxa la to ( t rans-  -1  : -  DACNro la t rnum]

-* - -----orenFTain 
exh@v a

sys.tems inctuding human colorectal canc", moo.ts. o"l i ipt"ti i  "1"o a".on"trates in vitro and in vivo activity in various cisplatin

resistant models.

Asynerg is t i ccy to tox icac t ionhasbeenobServed incombina t ionwi th5-J Iuorourac i Ibo th inV i t roand inV iVo.
studies on th6 mecnanism of actjon of oxaliplatin, althou;h not completely elucidated,. show that the aqua-derivatives resulting

from the biotransformation of oxaliplatin, interact with 6NA to torr both inter and intra-slrand cross-links' resulting in the

disruption ot DNA synthesis leading to cytotoxic and antitumour effects'

In patients with metastatic colorectal cancer, the elficacy of oxaliplatin (85mg/m'repeated every two weeks) combined with

5-iluorouracil/folinic acid (5-FU/FA) is reported in thr€e clinical studies:

_ tn front-tine treatment, a z-arm comparative pt.se ri i siuJy (oe Gramont, A !! ?l-?900) 
randomised 420 patients either to

5_FU/Fn arone tivsFU2, N=210) or the combination of oxaliplatin with 5-FU/FA (FoLFox4, N=210).

- In pretreated patients, a comparative three arms pn""" ir i "auov (Rothenberg, ML et al., 2003) randomised 821 patients

refractory to an irinotecan (cpr-11) + s-ruurn cJmJination either to 5-FU/FA alone (LV5FU2, N=275)' oxaliplatin single

agent (N=275)' or combination o{ oxaliplatin with 5-FU/FA (FOLFOX4' N=271)'

- Finaily, an uncontrolled phase Il study (Andr6, T et.al., 1999) lncluded patients relractory to s-FU/FA alone' that were treated

with the oxaliplatin and 5-FU/FA combination (FOLFOX4' N=57)

The two randomised clinical trials in front-l ine therapy (i" cr"roni, A et al.) and-in pretreated patients (Rothenberg ML et al ) '

demonstrated a significanfly higher response rate and a prolonged progression free survival (PFS) / t ime to progression (TTP)

as compared to treatment witn 
-s-ru/rA 

alone. In the siuiy ot noinenueig et al. performed in refractory pretreated patients' the

difJerence in median overall survivar (os) betw€en the c;mbination of oxaliplatin and s-FU/FA versus s-FU/FA did not reach

statistical signif icance

Table 5: Fesponse rate under FOLFOX4 versus LVsFLJ2

lesponse rate, Vo (95o/o Cll
-n;^-^d--+ rqdi^t^di.al raview ITT analvsis

LV5FU2 FOLFOX4
Oxaliplatin
iindla adenl

Front-line treatment
(de Gramont, A et al,, 2000)
Besponse assessment every I weeks

22
r6-27)

49
t-46\ NA-

P value = 0.000'1

Pretreated Patients
(Rothenberg, ML et al.,2003)
(refractoyto CPT-11 + 5-FU/FA)
i?espon"" a"sess.ent every 6 weeks

o.7
t0.o-2.7\

1 1  . 1
fl6-15.5)

1 . 1
to 2-3 2\

P value = 0.0001

Pretreated Patients
(Andr6, T et al., 1S99)
(refraciory to s-FU/FA)
Response assessment every 12 weeks

NA'
23

(13-36)
NA-

- NA: Not applicable

Table 4: Incidence by patient (%), by grade

Table 6: Median Progression Free Survival (PFS) / Median Time to Progression (TTP)

FOLFOX4 versus LVsFU2

Ueeim Pfenre Uonths (95% Cl)

Front-line treatment
(de Gramont, A et al., 2000) (PFS)

ML et al., 2003) [rP)
to cPT-11 + s-FU/FA)



Median oS, months (95% cl)
ITT anelvsis

LVsFU2 FOLFOX4
Oxaliplatin

Front-line treatment
(de Gramont, A et al., 2000)

16.2
14 7,1A 2\ NA-

a n k P v a l i l e = 0 1

Petrealed patients
(Rqthenberg, ML et al., 2003) C|TP)
(retactoru to CPT- 11 + s-FU/FA)

8 .8 9 .9
(9.1 -l 0.5)

8 .1
7.2-8.7\

Loo- rankPva lue=0.09
)reteated patients
And6,T ei al., 1999
relr*toru to s-Ft J FA)

NA'
10 .8

(93-12.8) NA-

" NA: Nol aoolicable.
Table 7: Median Overall Survival (OS) under FOLFOX4 versus LV5FU2

- NA: Not applicajle.
In pretreated pationls (Rothenberg, ML et al., 2003), who were symptomatic at baseline, a higher proportion of those treated
with oxeliplatin and s-FU/FA experienced a significant improvement of their disease-related symptoms compared to those
treated with s+U/FAalone (27.1yo vs 14.6 %, p = 0.0033).

In non pretreatld patients (de Gramonl, A et al., 2000), no statistically significanl difference between the two treatment groups
was found for rny of the quality of l i fe dimensions. However, the quality of l i fe scores were generally better in lhe control arm for
measurementof global health status and pain and worse in the oxaliplatin arm for nausea and vomiting.

ln the adjuvart selting, the MOSAIC comparative phase ll l  study randomised 2246 patients (899 slage ll / Duke's B�2and1347
stage I l l  / Dule's C) further to complete resection of the primary tumor of colon cancer either to 5-FU/FA alone (LVsFU2, N=1 1 23
(82 / C = 44t/ 675]' o|io combination of oxaliplalin and s-FU/FA (FOLFOX4, N=l123 (82 i C) = 451 / 672).

Table 8: MCSAIC-3-year disease free survival (lTT analysis)* for the overall population

freatmenlarm LV5FU2 FOLFOX4

Percent 3r'ear disease lree suruival (95% Cl)
73.3 74.7

176 2J1

Haard rdio (95% Cl) o.76

lq rank test P = 0.0008
' mediarlollow up 44.2 months (all patients followed for at least 3 years)
The stdy demonstrated an overall signii icant advantage in 3-year disease free survival ior the oxaliplatin and s-FU/FA
combiBtion {FOLFOX4) over 5-FU/FA alone (LVsFU2).
Table 5 I\4OSAlC-3-year Disease Free Survival (lTT analysis)" according to Stage of Disease

stage Stage l l
lDukc's B2l

Stage ll l
lDrrke's el

LV5FU2 FOLFOX4 LV5FU2 FOLFOX4

rer@nt 3-year disease free suruival (95% Cl)
u.3

(80.9-87.7)
87.4

/84 3-q0 5\
65.8

(62.1 -69.s)
72.8

t69 4-76 2\

Jaard ratio (95% Cl)
0 .79

{0.57-1.09)
0.75

(0.62-0.90)

tatified loo rank test P  =  0 . 1 5 1 P = 0.002
'nedian follow up 44.2 months (all patients followed for at least 3 years)

Oerall Survival (lTT analysis):
A time of the analysis of the 3-year disease free survival, which was the primary endpoint of the MOSAIC trial, 85.1% of the

fit ients were sti l l  alive in the FOLFOX4 arm versus 83.8% in the LV5FU2 arm. This translated into an overall reduction in
nortality risk of 1 0% in tavour of FOLFOX4 not reaching statisticai significance (hazard ratio = 0.90). The figures were 92.2o/o
ersus 92.4% in the stage ll (Duke's 82) sub-population (hazard ratio = 1.01) and 80.4% versus 78.102 in the stage ll l  (Duke's C)

r'- iub-population (hazard ratio = 0.87), for.FOLFOX4 and LVsFU2,.respectively.

5.2.Pha.macokinetic properties
The pharmacokinetics of individual active compounds have not been determined. The pharmacokinetics of ultrafi ltrable
platinum, representing a mixture of all unbound, active and inactive platinum species, following a two-hour infusion of oxaliplatin
at 130m9/m'� every three weeks for 1 to 5 cycles and oxaliplatin at 8smg/m'� every two weeks for 1 to 3 cycles are as follows:
Table 10: Summary of Platinum Pharmacokinelic Parameter Estimates in Ultrafi ltrate following Multiple Doses of Oxaliplatin at

M€n AUC- ard C- ..alus wse detemrno on Cyc e 3 35mc -: r or cycle 5 l13Cm_o mrr
Mean AUC, Vs . CL, and CL** values were detemined on Cycle 1.
C.^d, C_,.. AUC. AUC._,s, V". and CL values were determined by non-compartmental analysis.
t,.ru, t,,r,. t. , were determined by compartmental analysis (Cycles 1-3 combined).

At the end of a 2-hour infusion. 1 5% ot the administered platinum is present in the systemic circulation, the remaining 85% being
rapidly distributed into tissues or eliminaled in the urine, lrreversible bindlng to red blood cells and plasma, results in half-l ives
in these mairices that are close to the natural turnover of red blood cells and serum albumin. No accumulation was observed in
plasma ultrafi l lrate following 85mg/m'�every two weeks or 130mg/m'�every three weeks and steady slate was attained by cycle
one in this matrix. Inter- and intra-subject variabil ity is generally low.

Biotransformation in vitro is considered to be the result of non-enzymalic degradation and there is no evidence of cytochrome
P450-mediated metabolism ot the diaminocyclohexane (DACH) ring.

Oxaliplatin undergoes extensive biotransformation in patients, and no intact drug was detectable ln plasma ultrafi ltrate at the
end of a 2h-infusion. Several cytotoxic biotransformation products inciuding ihe monochloro-, dichloro- and diaquo-DACH
platinum species have been identif ied in the systemic circulation together with a number of inactive conjugates at later t ime
po i  n ts .

Platinum is predominantly excreted in urine, with clearance mainly in the 48 hours following administration.

By day 5, approximately 54a/o of the total dose was recovered in the urine and < 3% in the faeces.

A significant decrease in clearance from 17.6 ! 2.18 l/h to 9.95 1 1.91 l,/h in renal impairment was observed together with a
statisl ically significant decrease in distribution volume from 330 l 40.9 to 241 t 36.1 L The effect of severe renal impairment on
platinum clearance has not been evalualed.

5.3. Preolinical satety data
The target organs identif ied in preclinical species (mice, rats, dogs, and/or monkeys) in single- and multiple-dose studies
included the bone marrow, the gastrointestinal system, the kidney, the testes, the nervous system, and the heart. The target
organ toxicit ies observed in animals are consistent wjth those produced by other platinum-contalning drugs and DNA-
damaging, cytotoxic drugs used in the treatmenl of human cancers with the exception of the etfects produced on the heart,
Effects on the heart were observed only in the dog and included electrophysiological disturbances with lethal ventricular
fibri l lation. Cardiotoxicity is considered specific to the dog not only because it was observed in the dog alone but also because
doses similar to those producing iethal cardiotoxicity in dogs (150m9/m'�) were well-tolerated by humans. Preclinical studies
using rat sensory neurons suggest that the acute neurosensory symptoms related to Oxaliplatin may involve an interaction with
voltage-gated Na+ channels.
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8smg/m'� Every Two Weeks or at 130m9/m'� Every Three Weeks



in mammalian test systems
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carcinosenic studies have not been conducted

6. PHARMACEUTICALPARTICULARS

6.1 .  L is to fexc iP ien ts
Lactose monohydrate.

t t t l"t#0,i3+'Hjin 
"".o"iution with arkatine drugs or sorutrons (in particutar 5-fluorouracil '  basic solutions, trometamol and

folinicacid+@idr€-t{sldala {pbE\ry@-
. DO NoT reconstitute or dilute for infusion with saline solution

. DO NOT mix with other drugs in the same inlusion bag or

s imu l taneous admin is t ra t ion  w i th  fo l in ic  acrd)

( . DO NOT use iniection equipment containing alumin'um'

inJusion l ine (see Seclion 6.6 for instructions concernlng

6.3, Shelf-l i te
Medicinal product as packaged for sale: 3 years

Reconstituted soiution in the orioinal vial:

F romamicrob io Iog ica Iandchemica |po in to |V iew, therecons t i tu tedSo lu t ionshouIdbed i Iu ted immedia te Iy .

lnfusion preDaration:

Chemical and phvs cal n-use stabil i ' iy has been demonstrated for 24 hours at 2'C 1o 8'C

' 
From a microbiological point of view, the infusion preparation should be used immediately'

, | l n o t u s e d i m m e d i a t e | y ' i n - u s e s t o r a g e t i m e s a n d c o n d i t i o n s p r i o r t o U s e a r e t h e r e s p o n s i ' b i l i t y o f t h e u s e r a n d w o u l d n o r m a l | y
I nor be longer than 24 hours-ut z"c tJg"c ,nl"ss ditution has Lken place in controlled 1nd 

validated a: 
l] i1"o11'' 'o*

6.4. Special precautions lor storage
Medicinal product as packaged for sale: no special storage conditions are requlred

Reconstituted solution: should be diluted immediately

Infusion preparation: slore at 2'C to 8'C lor noi longer than 24 hours'

Inspeci visually prior to use, Only clear solutions without particles should be used

The medicinal product is for single use only Any unused solution should be discarded'

'/"6.5. Nature and contents ot container
' i. 

.. -. 
Glass vials with sloppers of chlorobutyl elastomer'

' 
6.6. Instructions tor use/handling

As with other potentiaily.toxic compounds, caution should be exercised when handling and preparing oxaliplatin solutions'

l l s t 'uc t ions  f  o r  Hand l inc

The ha"dlin-c o+ ir s cvtotoxic agen.t by nursing or medical personnel requires every precaution to guaranlee ihe protection of

;h€ ha.d€. af€ a'S SUrroundlngs.
-i-: 

;-e3a-a: 3. :. i . ectabte sotutions of cytoto!,: :-oe.is mlst be ca" :3 : -: : l  - a 
le: ^slF--: : l=j :":=:11":yli::1""-l: i9:- � - ' ' . ' a a '  a '  : ' ' . ' a  a - ' a - - = ' -  2 ' = '  a " ' -  = '  _ _ : ' _ : ' ! e ' : c ^  l - ' - :

rq++tE!F{*.Frqt*ldsr to s lo*e' ed qr {'nnk

in this area - - - - -  € - - -  a * i . , * + . e .  p : ;

P e r s o n n e | m u s t b e p r o v i d e d W i t h a p p r o p r i a t e h a n d | i n g m a t e r i a l s , n o t a b | y | o n g s | e e v e d g o w n s , p r o t e c l i o n m a s k d , c a p s ,
protective goggles, sterite singte-use gtue", prot"ciu" mvers for the work area, containers and collection bags for waste'

Excreta and vomit must be handled with care'

Pregnant women must be warned to avoid handling cytotoxic agents'

Anybrokenconta inermustbe t rea tedwi th lhesameprecau ' i ionsandcons ideredascontaminatedWaste-contaminatedwaste
should be incinerated in suitably labelled rigid containers see below section "Disposal"

| l o x a | i p | a t j n c o n c e n t r a l e ' r e c o n s t i t u t e d S o l u i i o n o r i n f u s l o n S o U t o n . s h o u | d c o m e l . . t c C o n i a c t x t h S k i n ' w a s h i m m e d i a t e | v a n d
ihoro-g l ry  s , tn  $a ie ' .
| foxa | ip |a t .nconcent ra te .p remixso lu t ionor in fus ion$ |u t ion ,shou|dcomein tocontac tw i thmucousmembranes,wash
immediately and thoroughly with water'

Soecial orecautions lor administration
. DO NOT use injection materialcontaining aluminium
. DO NOT administer undiluted.
. DO NOT reconstitute or dilute for inJusion with saline solution'

. Do Nor mix with any other medication in the same infusion bag or administer simultaneously by the same infusion i ine (in

par t i cu Ia r5 . f Iuorourac i | ,bas icSoIu t ionS, ' t rometamoIand|o I in ic -ac idproduc tsconta in ing t rom€tamoIasanexc ip ien t )
oxaliplatin can b€ co-adminrstered wilh folinic acid infusion using a Y-line placed immediately before the site of injection The

drugs should not oe comornei in the same infusion bag. Folinic Jcid must be diluted using isotonic infusion solutions such as

5oloilucose solution but NOT sodium chloride solutions or alkaline solutions.

Flush the l ine alter oxaliplatin administration
. usE oNLy the recommended solvents (see belQw) 

uld be destroyed with due
. Any reconstituted solutio;1;-a'iGhows evidence of precipitation should not be used and shol

reiard to legal requirements lor disposal of hazardous waste (see below)

Reconstilution of the solution
Fater fo, injtctions or 5o% glucose solution should be used to reconsiitute the solution

. For a vial of 50mg: add t ori l of solvenl to obtain a concentration of smg oxaliplatin/ml'

. For a vial of 1 o0mg: add 20ml of solvent io obtain a concentration of 5mq oxaliplatin/ml'

From a microbiotogicat and cnemical point of view, 1he reconstituled solutiJn should be diluted immediately with 5% glucose

solution.
irepl"t uisuatty prior to use. Only clear solutions without particles should be used

, The medicinal p;oduct is for single use only Any unused solution should be discarded'

Dilution before infusion
withdraw the required amount of reconstituted solution from the vial(s) and then dilute with 250m1 to 500m1 of a 5% glucose

i solution to give an oxaliplatin concentration not less than 0'2mg/ml'

Administer bY lV inJusion.
Chemical and physical in-use stabil ity has been demonstrated for 24 hours at 2'C to 8'C

From a microbioligical point of view,ihis infusion preparation should be used immediately

lf not used immedialety, n-u* "toi"g" t ir"s and conditions prior to use are the responsibil i ty of the user and would normally

not be longer than 2+ norr" "izlC to"g'c unless dilution has tak€n place in controlled and validated aseptic conditions

Inspec tv isua l l ypr io r touse On lyc learso lu t ionswi thoutpar t i c lesshou ldbeused '

The medicinal p;oduct is for single use only Any unused solu't ion should be discarded'
' 

NEVER use sodium chloride solution for either reconstitulion or dilution

lnfusion
The administration o1 oxaliplaiin does not require prehydration

oxaliplatin diluted in 250 to 50oml of a 5% glucose solution to give a concentration not less than 0 2mglml must be infused

either by peripherat vetn or central u"nor"l in" over 2 to 6 horirs. When oxaliplatin is administered with s-tluorouracil '  the

oxaliplatin infusion should precede that of 5-fluorouracll '

D isoosa l
Remnan.ts of the medictnal product as well as all materials ihat have been used for reconstitution' for dilution and administration

mustbedest royedaccord Ing tohosp i ta |s tandardproceduresapp l icab Ie tocy to tox icagentswi thdueregard tocur ren t IaWS
related to the disposal of hazardous waste'

7. MANUFACTURER
EBEWE Pharma Ges.m b.H. Nfg KG

A-4866 Unterach, AUSTRIA
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